FF 1-70

Surface Flammability

GENERAL PRINCIPLE

This test method is intended to measure the response of finished textile floor covering materials when exposed to an ignition source under controlled laboratory conditions. It is applicable to all types of textile floor covering whether constructed from natural or man-made materials.

TEST RESULTS

	SPECIMEN NUMBER							
	1	2	3	4	5	6	7	8
UNCHARRED								
AREA	3.0	3.0	2.0	2.5	3.0	3.0	2.7	3.0
(Inches)								

Conversion:

1 Inch = 2.54 cm

INTERPRETATION OF THE RESULTS

The uncharred area of the test specimen must be greater than one inch in at least seven of the eight specimens tested in order to meet the acceptance criterion.

In this case, all the results are higher than one inch, so the sample Passes the test.

All testing of NOTRAX[®] Floor Matting has been performed by an independent testing laboratory.

